Tip-Roller | manaino. 8000334-11 01102024

6.30 m. with 560 & 620 mm. Cambridge, 550/600 mm. Star rings,
550/600 mm. Crosskill rings and 550 & 600 mm. 2D Corrugated rings.

7.30 - 7.60 - 8.20 - 9.50 - 10.20 m with all ring types.

$HE-VA

N. A. Christensensvej 34
DK-7900 Nykgbing Mors

Tel: 97724288
www.he-va.com



Sisaltod

EY- VAATIMUSTENMUKAISUUSVAKUUTUS .......oo i 3
Description 0f the MACINE...........ooiiiie e rs 4
VaStAANOTA CONTIOL ... ...ttt 4
L LTS o 1oL = =103 PR 4
KAYTEOORNJEET ...ttt b bt bbbttt et e b e bbbt bt be s 5
LY 1T 11 - VSO SUSSR 5
LI L0 10 PR OUROUPPRU R OVPPRPN 6
RV AT =T T 0] | o USROS 6
KUBJBEUS .. bbbtk b et bt bt b b e e bt e b b e b e e R e E e b e e b oAb e b e e b b e bt e b e b e bt e b et e bt e bt e bt b et et b b nenr s 6
HUOITO ... b bbbt bbbt b bbbt b ettt 7
LUBFICATION CRAIT ...t bbbttt bbb 8
Safety at the TIP-ROIEE ... 9
Safety Instructions, regarding Hydraulic SYStem..........cccccvviieiie i 10
DT 010 Y- 1 SO SPSN 10
Markings 0N the MACKHINE ..o 11
Safety — and other markings 0N the MACKINE ........ccci it be e e ne s 11
N (o101 - 7 TR U SO PPPO PP P PPN 12
JOUSTIAdAN SYHINTEIIN BSENNUS ... eeiieieicie ettt st e et e e et este et e e beesteaseesteesteesteasseenseansesssesteeseeneeaseeas 12
N[0 (=] PSP PR PP 13
Vara0SaliSTa ( JYFAL) ....c.eciiiiiii ettt et et et b et e areeneenn e 14
Vetopuomi ennen KESAKUULA 2010 .......c.oiuiiiiieieiiieeet ettt bbbt b bbbt b bt nbe s 14
Vetopuomi JAIKEEN KESAKUU 2000 .........ciiriiiiireiieeeieie e se sttt e e teseesteese e s e e e seetesaestesseaseeseenseneeseenteseessennes 16
KESKITONKO ...t bbb R e bt h et b Rt R R bt r e n 19
ST A V1] (o] 31 TP TSP U PSP PO U S UT PO PSTPTPEPRPRPPRPRR 21
ROIIEE SETION ...ttt bbbt r b h e Rt b R e bRt b e Rt b e bbb r et n et nn e 23
1] o] oJo] g i o L=T: | o [ [T T UE TSP PO TSP PSPPI PRPRPPRPRR 24
1Y =1 [o] 1120 OSSPSR 25
(0] T o L YA ST U To e TR SRS PPRSR 28
HYAFAUTISEE JAITUL ...ttt et et b e et b e et b e bbbt e bt b e s e e bt e bt e b e bt e bt e bt et e e be e et e st e bentns 29
PAINEIIMEJAITUL. ......c.eite ettt b ettt b e e ekt e b e e bt eb e s e e bt e b e s e e bt ebe e e bt e be e e bt e bt et e sbe st ebesbe e ebentns 30
HYATAUIIC .ttt b bbbttt e bbb bt enes 32
Hydraulic CIrcle: SUPPOITING T80 . ..ot et et b et sttt sttt st b b 32

JYPAN NYATAUITTKKE ...ttt bbbt bbbt b bbbt b et n b s 33



Folde 9,5 - 10,2m fra maskinNUMMET 355570 .......ccueiiiiiiiieiiie ettt st s s st e e st e s sr b e s sate s srbe s sab e e srbessnbessnes 35

Varaosalista (JOUSHATA) .........ccveiieiieeieieee et e e be e e sreesreenee e 36
KeSKIIONKO 6.3M- = 9,5M = 10,2M.....coiiiiiiiiieiiieecrie et r et b e n e n e 36
VASEN TONKO 6.3 M ...t R et Rt e R e bRt e bt n et n et nn e 39
VASEN TONKO 7,3 — 8,2M ...t bbbt b bbb bbbt bbbt nb et b et 39
VASEN 10NKO 9,5 4 L10,2IM ...ttt bbbt bbb bt bbb bbbt bbb bbbt bbb 41
2 FOW SPring-Board CENTET TTAME .......c.oiiiiiiiirieiee ettt b bbbt b bbbt nb et benn e ebenr e b e 44
2 FOW SPFiNG-BOArd SIAESECLION .......c.viiiitiieeiiiteieeiest ettt b bbbt b e bbb e eb e nb e st ebenn e ebenb e anennes 47

ESY — CANGE ...ttt bttt bbb 49

o £SO 50
I To 0 T AT TSSO TSP TSP TSP PTPUPUTRPRO 50

Lighting SEt: EL QIBGTAM .....oviiiieiiiiiiece bbb bbb bbbt bbbttt bt 51



C€

EY- VAATIMUSTENMUKAISUUSVAKUUTUS

konedirektiiviin 2006/42/EY mukaisesti
voimassa 29. joulukuuta 2009 lahtien

HE-VA ApS
N. A. Christensensvej 34,
DK-7900 Nykgbing Mors

vakuuttaa taten, etta alla mainitut koneet tayttavat
neuvoston direktiivin 2006/42/EY vaatimukset.

Edella oleva vakuutus koskee seuraavia koneita:

Tip - Roller 6,3m —7,3m —8,2m —9,5m —10,2m

= m%ﬁ“—“
/V y

Nykgbing 29. Joulukuu 2009

Allekirjoittanut on my0s pateva laatimaan teknisen dokumentaation edelld mainituille koneille.




{ﬁE—VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Description of the machine

The Tip-Roller is a 3-sectioned hydraulic, wheel mounted roller. Tip-Roller is to be used for
packing the top soil, to maintain the content of moisture in it, and to eliminate not solid stones from
the surface of the cultivated area.

The roller sections has an independent suspension. Side sections are center-mounted in an
intermediate joint, connecting the side sections to the wheel frame, which gives the sections a
perfect adaption to the ground in uneven areas. The changing between transport- and work position
is by hydraulic force. The roller has a low and compact transport position with a width of 2,42
meters.

Read the manual before operating the roller and strictly follow the safety instructions.

Vastaanota Control

Tarkista, ettei jyrassa ole vaurioita. Tarkista, ettei hydrauliikkaletkuissa ole viiltoja tai
puristusvaurioita. Tarkista myds, ettei hydrauliikan muut komponentit ole vaurioitunut kuljetuksen
aikana.

Tarkista, ettei runkorakenne ole vaurioitunut. Tarkista myds, ettei jyralohkoihin ei ole kohdistunut
iskuja, jotka ovat voineet vaurioittaa valukiekkoja tai kaksoistiivistettyja kuulalaakereita.

Tarkista lopuksi, etta kuljetuspyorat ovat kiristetyt ja kunnossa.

Check the air pressure in the tyres according to Technical Specifications chart next page

Instructions for unloading and final assembly

In order to minimize the roller’s space during transport, the roller is supplied partially separated
from the factory. If the machine is delivered unassembled, it must therefore be completely installed
first.

Transport Brackets

At delivery the machine is mounted with brackets for hoisting gear, which
is not painted.

These brackets is for attachment of chains or straps, when loading or
unloading the machine from the transport vehicle, and they must be
dismantled before use.




{ﬁE—VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Kayttoohjeet

Kytkenta

On delivery the roller is in transport position. When the roller is attached, check that the towing
hook height is 500-600 mm. Reverse the tractor, put in and secure the draw bolt.

Attention:  Check that the towing eye fits the hight of the tractors drawbar

800 - 900 mn
500 - 600 mm

+
|.

ﬁ% +
WI
o

o= [ o=

Toimitettaessa jyrd on kuljetusasennossa. Jyra kytket&an traktoriin.

Nosta tukijalka yl6s ja aseta se vetopuomin kuljetustukien varaan. Liita hydrauliikan nelja letkua
traktorin ulosottoihin.

Jyré vaatii kaksi 2-toimista hydrauliikan venttiilia.

Ké&éantosylinterin letkuissa on punainen raita.

Lohkosylinterin letkuissa on sininen raita.

Tarkista, etté tehtaalla asennettu urosliitin sopii traktorin naaraspuoliseen
o pikaliittimeen.

Tarkeaa: Paineista kaantosylinteri (punainen raita) niin, etta lohkot nousevat irti
kuljetustuista.

Taman jalkeen lohkosylinteri (sininen raita) paineistetaan niin, etté lohkot
ké&antyvat &ariasentoon taakse.

Vapauta kaantosylinterin paine, jolloin jyra siirtyy eteenpdin alas kéyttdasentoon.
Kun jyrd on maassa, vapautetaan hallintavipu ja jyra on valmiina kayttoon.




{ﬁE—VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024
Transport

At change-over for transport, the roller is tipped totally backward by pressurising the tip cylinder.
Now pressurise the wing cylinder so that the side sections turn forward, towards the stop on the
transport fittings of the drawbar.
When both sides lie in parallel with the drawbar, they are lowered down into the transport fittings
by unpressurising the tip cylinder. Then relieve the pressure on all hydraulic hoses, and the roller is
ready for transport.

INSTRUCTIONS FOR TRANSPORT AT PUBLIC ROADS:

Before transport at public roads, make sure that the attachment of the implement to the tractor, is in
accordance with the local rules and regulations in force (permitted total weight, permitted axel load,
transport width, lights and warning signs).

FRONT AXEL LOAD:

When the implement is attached and at maximum load, the tractors driving properties must be
ensured. Check that the front axel is sufficiently loaded. The front axel load must be at least 20% of
the tractors weight. Permitted axel load and total weight for the tractor must be respected.

NB! The driving, controlling and braking properties are affected by the attached implement

When rolling
Speed: max. 10 km/h.

When turning, drive in wide curves as far as possible. The turning should be performed no sharper,
than all roller rings are still rotating forward.

Only lower the wheels when making ready for transport position.

Do not drive over any large stones, which are not moveable.

Kuljetus

Jyré siirretadn kuljetusasentoon nostamalla jyré dériasentoon taaksepéin paineistamalla kaantosylinteri.
Taman jalkeen paineistetaan lohkosylinterit, jolloin sivulohkot kaantyvét eteen vasten vetopuomissa
olevia kuljetustukia.

Kun molemmat lohkot ovat samansuuntaiset vetopuomin kanssa, ne lasketaan alas kuljetustukien
varaan vapauttamalla kaantosylinterin paine. Taman jalkeen vapautetaan kaikkien hydrauliikkaletkujen
paineet ja jyra on valmiina kuljetukseen.




{ﬁE—VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Huolto

A Noin 10 kayttotunnin jalkeen Kiristetadn pyorat, kuulalaakerit ja rajoitinrenkaat.
Tarkista letkut, liitokset ja sylinterit, ettei niissa ole vuotoja. Kirista tarvittaessa.

Maximum torque according to SO 898-1 in Nm. With lubricated thread
Metric thread Quality 8.8 Quality 10.9 Quality 12.9

M10x1,5 47 65 79
M12x1,75 81 114 136
M14x2,0 128 181 217
M16x2,0 197 277 333
M18x2,5 275 386 463
M20x2,5 385 541 649
M22x2,5 518 728 874
M24x3,0 665 935 1120
Pydrén mutteri M18x1, 5 hienokierre 385 Nm

Pyodrén mutteri M22x1, 5 hienokierre 550 Nm

Controle tightening:

=y O AN Gy e
N0 - .
e flange for towing eye, 6 bolts M16 ‘CC ] e
or M20 in quality 10.9 ‘ ] : | il _ ‘3‘\\1‘ |
o flanges between drawbar and the rear Yy (R IY \j}‘ e
\ = (¢
drawbar 6 or 12 bolts M16 or M20 in AN
quality 10.9
B. 10 kayttoétunnin valein voidellaan kaikki sivulohkojen liikkuvat osat kuten myos

lohkosylinterin kolme voitelukohdetta. Noin 30 kdyttétunnin jalkeen voidellaan
vetopuomin tapit.

C. Kéyttokauden jalkeen jyra puhdistetaan ja voidellaan rasvalla ja 6ljyll&, and the piston
rods must be lubricated with grease or preservative oil.




Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

01-10-2024

L_ubrication chart

wash

e %N@‘ﬂa§ S

s
\
\\ G

2 nipples on wings pivot joints
10 hours

Ay /

ff':fw
%MH

i
V”j”f‘; )
/ymm’ R

3 nipples on pivot joint between rear drawbar and
wheel frame 30 hours

Ay
y (L

b
\‘m#.ﬁ
V@l

A 1 )

1 nipple on each Spring-Board cylinder
10 hours

2 nipples at track eradicator cylinder
10 hours




{ﬁE—VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Safety at the Tip-Roller

Do not operate the machine, if any people! are at risk in the dangerous area.2

When persons are at risk in the dangerous area (e.g. when doing adjustments, maintenance or
connect or disconnecting), the following points must be met:

e Lower the machine on solid ground.
e Hydraulic must be relieved.
e Tractor must be turned off, and the key removed.

e Driver must be aware of, when operating that there is no persons at risk in the
dangerous area.

e He-Va can not be held responsible for any falling accidents due to washing
lubrication and other maintenance tasks

e By the time tires will become tender and explosion danger can occur, when
transporting or when controlling tire pressure

e Drive carefully when going from road to paddock and opposite. Be aware of
ditches along the road and holes in dirt roads, because gravity point is
reasonable high in transport position. Specially when additional equipment is
mounted

e The machine must not be operated by persons who have not been properly
instructed or trained

Most accidents when operating the machine, transporting and doing maintenance occurs, when
avoiding the most simple safety regulations.

For this reason, it is of highest importance, that any person who is operating the machine, strictly
follows the safety regulations and other instructions, which belongs the machine.

The machine must only be operated, maintained and fixed by persons, who is confidential with and
skilled for this work and is aware of moments of danger, which can occur.

ATTENTION! Rotating parts and loose in a loose condition, is a dangerous combination.

IMPORTANT!! It is strictly prohibited for any person to take place on the frame of the
machine, when it is either operating or the tractor is idling.

L People at risk: Any person, who is completely or partially in the dangerous area.
2 Dangerous area: At the machine and underneath it, and in distance of 4 m from it.




{ﬁE—VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Safety Instructions, regarding Hydraulic System

1. The highest allowable pressure, is 225 bar.

2. Itis recommended to mark the hydraulic connections between the implement and tractor, to
avoid incorrect operation!

3. When checking for hydraulic leeks, suitable safety gear must be used due to danger. (Safety
goggles, gloves, etc.)
At high pressure, Hydraulic oil can penetrate the skin and course serious injuries.
At injuries, consult a doctor immediately. RISK OF INFECTION!

4. Before any work at the hydraulic system, the implement must be lowered to solid ground.
Pressure must be relieved, engine stopped, and ignition key removed.

5. Check the hydraulic hoses on a regular basis, however, every six months as a minimum due
to any cracks, wear and tear, etc. Replace any defective hoses immediately.

6. Hydraulic hoses lasts for no more than 5 years.
New hydraulic hoses must be identical to the manufacturers specifications.

Disposal

When, after many years of use, the machine is to be regarded as end-of-life, it must be disposed of
to a registered and approved product dealer. This will carry out the statutory discharge and disposal
of hydraulic oil, as well as sorting materials for further processing for recycling.

10



{ﬁE—VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Markings on the machine

Several markings are located at your machine, which contains safety regulations and other instructions to
inform about correct operating.

Please read these instructions carefully, and make the driver aware about the markings and safety
regulations in this Operating Instructions. Keep the markings clean and readable. If they are not, they must
be replaced.

Safety — and other markings on the machine

_ Study the Operating Instructions thoroughly before any
operation of the machine and observe all safety
] instructions.

Take care that no persons are within the machine’s
&/“ hazardous area during the unfolding and folding procedure.

Plate with number and year of manufacture.

- Made in Dénmark

Identification marks for the hydraulic system:
Red:  Tip cylinder

Blue: Folding cylinder

Green: Aditional equipment

SK - - . ..
\Z'é’,.?u.'.’éE_‘?,'iS.f.’I.f,N Tighten up the bolts regularly. If this is not performed, our

EFTERSP/END BOLTE warranty obligations will no longer apply.
TIGHTEN UP THE BOLTS

BOLZEN NACHZIEHEN
‘ RESSERRER LES BOULONS

11



{ﬁE—VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Jousilata

Jousilata vaatii kaksitoimisen hydrauliikkadljyn ulosoton. Jousien kulmaa saadetdan hydraulisesti
traktorin ohjaamosta. Tyosyvyys sdédetédén kasin. Jouset toimivat toistaan riippumatta mutta ne
voidaan myos lukita yhteen tangon avulla (lisdvaruste) jos ladalta vaaditaan parempaa
tasausominaisuutta. Muutos tehdaén helposti ja nopeasti ilman tyokaluja.

Jousiladan sylinterin asennus

Sylinterit on asennettu alla esitetylla tavalla. On tarkead, etta sylinterit asennetaan oikein niin, etta
sylintereihin kohdistuva momentti on oikea.

Kéytossa oleva kiekkotyyppi ratkaisee asennetaanko sylinterit reikaan 1 tai 2. Jos koneessa on 450
tai 550 mm:n kiekot, asennetaan sylinterit reikaan 1 ja reikdan la tai 1b. Jos koneessa on 620 mm:n
kiekot, asennetaan sylinterit reik&én 2 ja reikaan 2a tai 2 b.

12



{ﬁE-VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Noter

13



Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

01-10-2024

SHE-VA *

Varaosalista ( jyrat)

Vetopuomi ennen Kesdkuuta 2010

Pos.

Art. No.

Designation

6,3

7,3/7,6

8,2

9,5

10,2

630771010

Front drawbar (Danish)

630831000

Front drawbar (Danish)

630771100

Front drawbar (German)

630831100

Front drawbar (German

690141102

Support leg 6000 kg

690141004

Support leg 6000 kg (German)

69516094A

Pin g16 L=94

690133005

Hairpin split g4

albh|lw|N|IN|(RIRPRR|R-

690103075

Bolt M10x25

R e S

R e S

RN N e

N(R|R Rk~

R e N

14




SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

01-10-2024

Pos.

Art. No.

Designation

6,3

7,3/7,6

8,2

9,5

630771200

Parking device f/hose

1

1

690210212

Welding plate f.double pipe support

690210210

Pipe support double g14/g14

690210211

Top plate f/double pipe support

10

690210213

Screw f/double pipe support

1
4
1
1

PR

1
4
1
1

(BN
Rl PR|I—©O

11

630775000

Rear drawbar

RiRr|lRr[DR|F-

11

630785000

Rear drawbar

11

630765000

Rear drawbar

11

630835000

Rear drawbar

12

690103190

Bolt M16x65 8.8

12

690103164

Bolt M20x70 8.8

13

690117013

Faceted disc 916

12

12

12

13

690117005

Faceted disc 220

14

690113008

Self-locking nut M16

14

690113009

Self-locking nut M20

15

630530300

Transport fittings 18”/¢6450 mm

15

630530400

Transport fittings 21”/6500 mm

15

630805100

Transport fittings 24”/¢625 mm

16

690117013

Faceted disc 916

17

690103128

Bolt M16x55 8.8

18

69435175G

Pin g35 L=175

19

630532600

Locking sleeve for pin head

20

690101101

Bolt M12x25

21

69435185G

Pin 935 L=185

22

69435170G

Pin 935 L=170

23

690136029

Lubricating nipple M8

24

690141211

Towing eye (Danish)

25

690105003

Towing eye (German)

RlRPlWRrR[MBEINMN DD ININ|IND|OD

N N R SN =N =N I N I N Y O I N N I ORI OB I Ol e Y

26

630801001

Drawbar extension 500mm (Extra

equipment)

N I = R =N = I G NG I O G S O ORI N

(N I = R =N = I G NG I O S S SR ORI N

[T I SN I N IO T N (N I NG I NG I OO S S Y ORI ORI )

26

630801003

Drawbar extension 500mm

15




01-10-2024

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

SHE-VA *

Vetopuomi jalkeen kesakuu 2010

Machine no: 341713

N
™

16



SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Pos.| Art. No. |Designation 6,3 | 7,3/76 | 82 | 95 |10,2
1 | 630771000 |Drawbar 1 1 1
1 | 630771020 |Drawbar (after machin no. 344524) 1 1 1
1 | 630831015 |Drawbar (after machin no. 341713) 1 1
1 1210869 | Drawbar w/centre mounted supportleg 1 1 1
o e e 1]
1 | 630771023 |Drawbar for new parking device for hoses 1 1 1
1 | 630831027 |Drawbar for new parking device for hoses 1 1
2 | 690141102 |Support leg 6000 kg 1 1 1 1 1
2 | 690141099 |Supportleg Hydr. (after machin no. 341713) 1 1
2 | 690141098 |Support leg Hydr. (after machin no. 342015) 1 1 1 1 1
3 | 69516094A [Pin @16 L=94 1 1 1 1 1
4 | 690133005 |Hairpin split@d4 1 1 1 1 1
5 | 690103075 |Bolt M10x25 2 2 2 2 2
6 | 630771200 |Parking device f/hose 1 1 1 1 1
7 | 690210212 |Welding plate f/double pipe support 1 1 1 1 1
8 | 690210210 |Pipe support double @14/@314 4 4 4 4 4
9 | 690210211 |Top plate f/double pipe support 1 1 1 1 1
10 | 690210213 | Screw / double pipe support M8x65 mm 1 1 1 1 1
11 | 630775000 |Rear drawbar 1
11 | 630775020 |Rear drawbar (after machin no. 344524) 1
11 | 630785000 |Rear drawbar 1
11 | 630785020 |Rear drawbar (after machin no. 344524) 1
11 | 630765000 |Rear drawbar 1
11 | 630765020 |Rear drawbar (after machin no. 344524) 1
11 | 630835000 |Rear drawbar 1 1
11 | 630835025 |Rear drawbar (after machin no. 348298) 1 1
12 | 690103275 |Bolt M16x65 10.9 6 6 6
12 | 690103173 |Bolt M20x70 10. (after machin no. 344524) 6 6 6
12 | 690103173 |Bolt M20x70 10.9 6 6
13 | 690117013 |Faceted disc @16 12 12 12
13 | 690117005 |Faceted disc @20. (after machin no. 344524) 12 12 12
13 | 690117005 |Faceted disc @20 12 | 12
14 | 690113008 | Self locking nut M16 6 6 6
14 | 690113009 |Self locking nut M20 (after machin no. 344524) 6 6 6
14 | 690113009 |Self locking nut M20 6 6
15 | 630530300 | Transport fitting 18”/€3450 mm 2 2 2 2 2
15 | 630530400 | Transport fitting 21”/€500 mm 2 2 2 2 2
15 | 630805100 | Transport fitting 24”/€3625 mm 2 2 2 2 2
16 | 690119008 |Faceted disc @16 4 4 4 4 4
17 | 690103128 |Bolt M16x55 8.8 4 4 4 4 4

17




Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

01-10-2024

SHE-VA *

Pos.

Art. No.

Designation

fop)
w

7,3/7,6

8,2 |95

N

18

69435175G

Pin @35 L=175

2

N

2

19

630532600

Locking sleeve for pin head

20

690101101

Bolt M12x25

21

69435185G

Pin @35 L=185

22

69435170G

Pin @35 L=170

23

690136029

Lubricating nipple M8

24

630757023

Drawbar ball type

24a

690105012

Towing eye ball type

RlRrlwlkr|lkR|MD

[EEN
RlRrlwlkRrRIMBSIN|IO

25

630757028

Drawbar @50 pivoted M16 bolts

25a

690141211

Towing eye @50 pivoted

26

630779000

Drawbar extension 500mm (extra equipment)

26

630779020

Drawbar extension 500mm (extra equipment)
machin no. 344524)

(after

N L R I R I I Y

I IR NI IENES

e I IR NI RIENES

26

630801003

Drawbar extension

27

630757013

Drawbar @40 solid M16 bolts

-

-

27a

690105003

Loose towing eye @40 solid

27

630757030

Drawbar @40 solid , strong model M20 bolts

27b

690105009

Loose towing eye @40 solid strong model

28

630757017

Drawbar @50 pivoted M20 bolts

28a

690105006

Loose towing eye @50 pivoted

29

690103069

Bolt M20x80 10.9

olRr|kr|kr|k

olRr|kr|kr|k

29

690103275

Bolt M16x65 10.9

30

0272310

Faceted disc @20

30

0272290

Faceted disc @16

31

0264110

Self locking nut M20

31

0264090

Self locking nut M16

32

630757043

Drawbar pivoted M16 bolts, homologated

32a

690105004

Loose towing eye pivoted , homologated

33

7345001

Parking device f/hoses 8 seats

33

7345002

Parking device f/hoses 14 seats

34

7345003

Cover f/ parking device

35

0246060

Bolt M6x16 DING03

36

0272240

Faceted disc 6mm,

37

0264040

Self locking nut M6, DIN985

38

0235360

Bolt M12x40mm,8.8

39

0272270

Faceted disc @12

40

0264070

Self locking nut M12 DIN985

NN MDD PRPIRPIRP|IRP|IFR|o

[NCY I N NCY [ NG NG (NG [N I NG NG VNG G

[NCY I N NCY [ NG NG [ NG [N I NG NG VNG 0
(NCY I N NCY [ NG NG [ NG [ I N

NIEANPAPA PP

41

7345010

Compl parking device f/hoses 8 seats (pos 33-40)

41

7345019

Compl parking device f/hoses 14 seats (pos 33-40)

18




01-10-2024

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

SHE-VA *

Keskilohko

19



SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Pos. | Art. No. Designation 6.3 | 7.3 | 82 | 95 | 10,2

1 690141215 |Wheel 11,5/80x 15,3 - 14 PLY 2 2 2

1 690141335 | Wheel 400/60 x 15,5 —14 PLY 2 2

1 690141360 | Wheel 500/50x17 — 18ply Right  (additional)

1 690141362 | Wheel 500/50x17 — 18ply Left (additional) 1 1

2 630762000 | Center frame 1 1 1

2 1210462 Center frame from 2020 1 1 1

2 630832000 | Center frame 1 1

2 630832039 | Center frame (from machine no. 341663) 1 1

2 630762100 | Center frame with brake 1 1 1

2 1210422 Center frame with brake from 2020 1 1 1

2 630832100 | Center frame with brake 1 1

2 630832110 Center frame with brake (from machine no. 341663 1 1

2 1210414 | Center frame with brake Dual brake from 2020 1 1

2 1210415 Center frame with brake Hydr. brake from 2020 1 1

3 690142001 | Warning triangle 1 1 1 1 1
3a | 690103014 |Bolt M5x20 2 2 2 2 2
3b | 690113002 | Self-locking nut M5 2 2 2 2 2
3c 690117002 | Faceted washer g5 2 2 2 2 2

4 690141025 |Hub 1700 kg TVZ (see hub cap) 2 2 2

4 0395440 Hub 1700 kg He-Va (see hub cap) 2 2 2

4 690141030 | Hub 2500 kg TVZ (see hub cap) 2 2

4 0395442 Hub 2500 kg He-Va (see hub cap) 2 2

4 690141032 | Hub w/brake 3750 kg TVZ, Axle 70x70 2 2

4 7297579 | Hub w/brake 3750 kg TVZ, (from may 2020) 2 2 2 2 2
4a | 690141039 |Hub bolt M18x1.5x49 12 | 12 | 12 | 12 12
4b 0396470 | Hub nut M18 12 | 12 | 12 | 12 12
4a | 690141042 |Hub bolt M18x1.5x61mm TVZ brake hub 12 | 12 | 12 | 12 12
4b 0396470 | Hub nut M18 12 | 12 | 12 | 12 12
4f 690141314 | Hub cap 962 1700 kg hub TVZ (see hub cap)

4f 0395436 Hub cap 278 1700 kg hub He-va (see hub cap) 2 2 2

4f 690141033 | Hub cap 280 2500 kg hub TVZ (see hub cap) 2 2
4f 0395437 Hub cap 288 2500 kg hub He-va (see hub cap) 2 2 2 2 2
4f 690141034 | Hub cap @90 for hub with brake 2 2 2 2 2

5 0235930 | Bolt M16x130 4 4 4 4 4
5a 0264090 | Self-locking nut M16 4 4 4 4 4
5b 0272290 Faceted washer g16 8 8 8 8 8

5 | 694351481 |pin @35 =148 (from machine no. 341663) 2 2
5a | 690136029 | |ubricating nipple (from machine no. 341663) 2 2

6 | 630532600 || ocking sleeve (from machine no. 341663) 2 2

7 | 690101101 | Bolt M12x25 8.8 (from machine no. 341663) 2 2

20







Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

01-10-2024

SHE-VA *

Pos.

Art. No.

Designation

6.3

7.3

7.6

8.2 | 95

10.2

630773000

Wing right

1

630783000

Wing right

630763000

Wing right

630833000

Wing right

630833300

Wing right (from machin no. 341663)

630833011

Wing right (from machin no. 341663)

630773100

Wing left

630783100

Wing left

630763100

Wing left

630833100

Wing left

630833200

Wing left  (from machin no. 341663)

630833012

Wing left  (from machin no. 341663)

630774000

Side section right

630784000

Side section right

1210770

Side section right

630764000

Side section right

630834000

Side section right

630514000

Side section right

630514200

Side section right (from machin no. 341663)

630774100

Side section left

630784100

Side section left

1210772

Side section left

630764100

Side section left

630834100

Side section left

630514100

Side section left

630514300

Side section left  (from machin no. 341663)

69430090G

Pin 30 L=90

69435090G

Pin @35 L=90 (from machin no. 341663)

630532600

Lock bush f/pin head

690101101

Bolt M12x25

69440525G

Pin g40 L=525

N[O NN

NI NN

69440508G

Pin 40 L=508

NIN O | O®

NINIO|O®

NIN O | O®

NINIO|O®

69440550G

Pin g40 L=550

N

690140714

Sliding disc 942/966x1.5

SN

SN

SN

SN
AN

O (0NN |0 |01 | |[W (W (DN NN IDDINDINDIND DN NIPIRPIFPIFRPIPRPIPRPIPRPIRPIEPIFP (P

690140715

Sliding sleeve g40/g44 L=40

22




SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

01-10-2024

Roller setion

Pos. Art. No. Designation 6,3 | 73 | 76 | 82 | 95 | 10,2
1 690140813 | Bearing UCF 211 @55, complete 6 6 6 6 6 6
2 690103197 | Bolt M16x50 8.8 fzb 24 24 | 24 | 24 | 24 | 24
3 0272290 | Facet washer @16 DIN125B 48 48 48 48 48 48
4 0264090 | Self-locking nut M16 24 24 | 24 | 24 | 24 | 24

Stop bushing w/2 pc. M12 bolts (til
5 | 671040400 @6gshaﬂ) gwiep ( 3|33 |5 |6 |6
6 678692370 | Shaft f/middle section @60 CrNiMo6 1 1 1 1
6 678632370 | Shaft f/middle section @60 ST60 1 1
6 678662370 | Shaft f/side section @60 ST70 L=2370 2
6 678632913 | Shaft f/side section @60 CrNi L=2913 2
6 678633113 | Shaft f/side section @60 CrNi L=3113 2
6 678633283 | Shaft f/side section @60 ST60 L=3283 2
6 678633980 | Shaft f/side section @60 ST60 L=3980 2
6 678634295 | Shaft f/side section @60 ST60 L=4295 2
7 690150090 | Spacer rings 15 mm, incl bolte
7 690150099 | Spacer rings 20 mm, incl bolte
7 690150091 | Spacer rings 25 mm, incl bolte
8 Statteleje | For side sections see next page 2 2 2
8 Stetteleje | For middle section sections see next 1 1

23




{ﬁE—VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Support bearing

DG,

Additional equipment

Pos. Art. No. Designation 8,2 9,5 10,2
1 630764006 | Console for bearing with @60 axle 2 2 2
2 0382852 | U-bolt M16x100x200x100 4 4 4
3 0272290 Facetwasger @16 DIN125B 8 8 8
4 0264090 Self-locking nut M16 8 8 8
5 630764008 | Housing for bearing 2 2 2
6 7355000 Thrust plate, narrow f/ UCF312 hub 4 4 4
7 690140116 |Bearing UC312 R6 2 3 3
8 691370150 | Seeger circlip ring @150 DIN471 2 3 3
9 7355040 Rubber damped support bearing 2 3 3
10 | 691370220 |Seeger circlip ring @220 DIN471 2 3 3
11 7355000 | Thrust plate, narrow f/ UCF312 hub 4 6 6
12 1210139 ;:)?Ir;s(();sdl‘i?ir() rnuat?lzzru?srrggﬁg support bearing with @60 5 2 2
13 7355034 Eg:uRSISrllggﬂ rubber damped bearings at ends of roller sections 6 6 6
14 630832023 | Plate for support bearing, midlesektion 1 1
15 | wsose | e e N
16 0236180 Bolt M20x90 8.8 3 3
17 0272310 Facet washer @20 4 6 6
18 0264110 Self-locking nut M 20 2 3 3
19 1210138 (P;?jtgizfgsgrggztizﬁzggWhen rubber damped bearings 1 1
20 7355064 ;Bljebagér;%sn?;eldlhzﬁsr?gg for ends of roller shaft when using 6 6 6

24



SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024
Jyrélohko
Cambridge rings @450 mm Description Quality | Part no.
Pos. 1 Pos. 2 Pos. 1. Hub 104 mm GG25 | 690150039
450 mm Lenient (3 spokes) 450 mm Breaker Pos. 1. Hub 80 mm GG25 | 690150041
Pos. 1. Hub 72mm o | GG25 | 630764021
Pos. 1. Hub 82 mm = | GG25 | 630764020
Pos. 2 GG25 | 690150040
o = At the bearing
Cambridge rings @510 mm Description Quality | Part no.
Pos. 3 Pos. 4 Pos. 3 Hub 104 mm GG25 | 690150030
510 mm Lenient (3 spokes) 510 mm Breaker Pos. 3 Hub 104 mm GGG50 | 690150088
Pos. 3 Hub 80 mm GGG50 | 690150087
Pos. 3Hub 72mm o | GGG50 | 630764031
Pos. 3Hub 82 mm =© | GGG50 | 630764030
Pos. 4 690150032
Cambridge rings @510 mm Description Quality | Part no.
Pos. 8 Pos. 9510 mm Pos. 8 Hub 104 mm GG25 7375003
510 mm Lenient (8 spokes) Breaker (8 spokes) Pos. 8 Hub 104 mm GGGH0 | 7375010
Pos. 8 Hub 80 mm GG25 7375004
Pos. 8 Hub 80 mm GGGH0 | 7375008
Pos. 8 Hub 72 mm GGGH0 | 7375025
Pos. 8 Hub 82 mm GGGH0 | 7375026
Pos. 9 GG25 | 7375001
Pos. 9 GGG50 | 7375013

25




SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024
Cambridge rings @560 mm Description Quality | Part no.
Pos. 10 560 mm Pos. 11 560 mm Pos. 10 Hub 104 mm | GG25 7375005
Lenient (9 spokes) Breaker (9 spokes) Pos. 10 Hub 104 mm | GGG50 | 7375009
Pos. 10 Hub 80 mm GG25 7375007
Pos. 10 Hub 80 mm | GGG50 | 7375011
Pos. 10 Hub 72 mm | GGG50 | 7375023
Pos. 10 Hub 82 mm | GGG50 | 7375024
Pos. 11 GG25 7375000
Pos. 11 GGG50 | 7375012
Cambridge rings @620 mm Description Quality | Part no.
Pos. 12 620 mm Pos. 13620 mm Pos. 12 Hub 104
Lenient (10 spokes) Breaker (10 spokes) mm GG25 | 690150113
oS- 12 HUb 104 | 5eas0 | 7375016
Pos. 12 Hub 80 mm GG25 | 690150111
Pos. 12 Hub 80 mm | GGG50 | 7375015
Pos. 12Hub72mm | 6650 | 7375021
Pos. 12HUb82mM | G50 | 7375022
Pos. 13 GG25 | 690150067
Pos. 13 GGG50 | 690150116
2D Rings Description Quality | Part no.
Pos. 15 Pos. 15 @500 GG25 7375004
2D rings (8-9-10 spokes) Pos. 15 @550 GG25 7375007
Pos. 15 @600 GG25 | 690150111
Pos. 15 @500 Hub
67 mm abearing GGG50 | 7375049
Pos. 15 @500 Hub
72 mm afbearing GGG50 | 7375025
Pos. 15 @550 Hub
67mm albearing GGG50 | 7375050
Pos. 15 @550 Hub
72 mm afbearing GGG50 | 7375023
Pos. 15 @600 Hub
67mm a/bearing GGG50 | 7375051
Pos. 15 @600 Hub
72 mm albearing GGG50 | 7375021

26




SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024
Cam ring 550 mm Description Quality | Part no.
Pos. 16 Pos. 16 Hub 155 GG25 | 690150007
mm
Description Quality | Part no.
Pos. 17 @500/@135 | GGG50 | 690150063
Pos. 18 @485 GGG50 | 690150064
Pos. 19 Mounting 690150112
plate
Star ring @550/@600 mm Description Quality | Part no.
Pos. 20 Pos. 21 Pos. 19 | Pos. 20 @600/@135 | GGG50 | 690150065
600 mm 550 mm 235 mm | Pos. 21 @550 GGG50 | 690150066
Pos. 19 Mounting 690150112
plate
Crosskill 485/530 mm — 550/600 mm Description Quality | Part no.
Pos. 22 Pos. 23 Pos. 24 Pos. 22 530 mm GG25 | 690150011
) Pos. 22 600 mm GG25 | 690150075
@] Pos.23 550 mm | GG25 | 690150074
Pos. 24 Hub @104 690150076

27




Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

01-10-2024

SHE-VA *

Roller only 6,3 and 9,5m

Pos. | Art. No. Designation 6,3 | 95
1 630330079 | Roller @610 L=2370 3
1 |630330079 | Roller @610 middle section L=2370 1
1 1200109 |Roller for side sections 3610 L= 3980 2
2 | 30536608 | Scraper bar middle section 1
2 1200126 | Scraper bar middle section 1
2 1630536612 | Scraper bar for side section 2
2 1200119 | Scraper bar for side section, right 1
2 1200125 | Scraper bar for side section, left 1
3 1690203321 | Plug 34" RG-black 3 3
4 1200123 | Bracket for Scraper 2
5 1690110106 | U-bolt M16 x200x100x200 4
6 | 0272290 |Faceted disc @16 16
7 | 0264090 |Self-locking nut M16 12
8 [690103197 | Bolt M16x50 8.8 4

28




SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024
Hydrauliset jarrut
= -
I o Kf ,,,,, |
L] J
4 3
Cg
mﬁ\ 5
6
7
T .
B
Pos. | Art. No. | Designation Qty.
1 |690141032 | Hub with brake 3750 kg, TVZ, 300Gx90 internal cylinder axle 70x70 2
la | 690141150 | Brakecylinder, internal 2
1b | 690141151 | Brake shoes (set og 2 pcs.) TVZ 2
2 | 690203006 | Fitting, 90angle 10-3/8 BSP 2
3 | 690201018 | Hydraulic hose 1480mm %4” 1
4 1690201053 | Hydraulic hose 1260mm %4 1
5 |690203016 | Fitting, 90angle 10mm 2
6 | 690203015 | Fitting, T10 1
7 1690201025 | Hydraulic hose 5640mm "4” 1
7a | 690201012 | Hydraulic hose 6000mm %4 ---ONLY 9.5--- 1
7b | 690201028 | Hydraulic hose 6700mm 4" ---ONLY 10.2--- 1
8 | 690203003 | Fitting, straight 10-1/2”” BSP 2
9 |690203001 | Quick coupling, male E402 2" 2

29




{ﬁE—VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Paineilmajarrut

30



SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

01-10-2024

Pos.

Art. No.

Designation

w/nylon tube
f/ membrane cyl.

w/rubber hose
f/membrane cyl.

690190001

Membrane cylinder 16”

2

2

690190070

Hose fitting M16x1.5 w/ @12

690190005

Test fitting, straight M16x1.5

690208102

Bonded seal PP 45-12

690190010

Mounting set, short U-bracket

690202930

Fitting, straight M16x1.5, @15 hose

690190015

Relay valve M22x1.5

690202941

Fitting, straight M22x1.5, @15 hose

OO N[O | WIN|F

690202940

Fitting, straight M22x1.5, @10 hose

[EEN
o

690190080

Nylon tube @10x1mm

[N
[EEY

690190085

Nylon tube @15x1.5mm

[EEN
N

690190105

Hose @14.5x5mm

[EEN
w

690190073

Hose fitting M22x1.5, w/@12

[EEN
IS

690190090

Support bushing f/tube @10x1.5mm

[EEN
(S

690190095

Support bushing f/tube @15x1.5mm

[EEN
[op}

690190020

Brake power regulator M22x1.5

[HEN
\‘

690190025

Trailer air brake valve M22x1.5

[EEN
0]

690190026

Plug

[EEN
(o]

690190035

Relief valve

N
o

690203420

Fitting, straight M16x1.5+M22x1.5

N
[y

690190040

Filter M22x1.5

N
N

690190045

Hose coupling M22x1.5 (red)

N
w

690190046

Hose coupling M22x1.5 (yellow)

N
S

690190030

V-fitting M22x1.5

N
o1

690190050

Air receiver 40 |

N
(o]

690190051

Drainage valve

N
~

690190052

Suspension for air receiver

NiRrlRr|Rr|IRr|[RP|NR[RIMRP|R|lo|NMA N R|IN o R[N RIN|O

N R|RIRP|IRPR[R|IN[R|[RIN RPN OR[N MR |OINMN]|W|INN

N
(e}

690190060

Pressure ring M22x1.5

[HEN
o1

[uny
(@]

N
O

690190065

O-ring M22x1.5

[HEN
o1

[uny
(@]

w
o

690109305

Hose clamp 15-24 mm

o

(ee]

31




SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024
Hydraulic
Hydraulic circle: Supporting leg
[ﬂf - %i -

Pos Art. No. Designation 9,5m | 10.2m
1 690203001 | Quick coupling (male) %2" 2 2
2 690203003 | Fitting, straight 10-1/2” BSP 2 2
3 690201044 | Hydr.hose 3460 mm 1/4" st/st 2 2
4 690203016 | Fitting 90 angel 10mm 2 2
5 690203002 | Fitting, straight 10-3/8" BSP 2 2
6 690203903 | Fitting, 3/8” — 3/8” BSP L=22mm 2 2

32




{ﬁE—VA FI Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Jyran hydrauliikka

Pos.| Art. No. |Designation 6.3 |7.3/76] 8.2 |95 [10.2
1 | 690203001 |Quick coupling (male) %" 4 4 4 4 4
la | 690210001 |Dust cap (blue) 2 2 2 2 2
1b | 690210002 |Dust cap (red) 2 2 2 2 2
2 | 690203003 |Fitting, straight 10-1/2” BSP 4 4 4 | 4 | 4
3 | 690201025 |Hydr. hose 1/4" x 5640 mm) 2
3 | 690201012 |Hydr. hose 1/4" x 6000 mm 2 2
3 | 690201054 |Hydr. hose 1/4" x 7100 mm 2
3 | 690201066 |Hydr. hose 1/4" x 7800mm 2
4 | 690201029 |Hydr. hose 1/4™ x 4300 mm 1 1 1
4 | 690201025 |Hydr. hose 1/4" x 5640 mm 1
4 690201007 |Hydr. hose 1/4" x 6000 mm 1
5 | 690201007 |Hydr. hose 1/4" x 3700 mm 1 1 1
5 690201047 |Hydr. hose 1/4" x 4610 mm 1
5 690201004 | Hydr. hose 1/4" x 4950 mm 1
6 | 690203006 |Fitting 90°, 10-3/8” BSP 6
6a | 690207104 |Adjustable pressure relief valve 3/8" 1
6b | 690203002 |Nipple 3/8" x 3/8" 1 1 1 1 1

33



SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024
Pos.| Art. No. |Designation 6.3 |7.3/7.6| 8.2 | 9.5 [10.
7 | 69430090G |Pin @30 x 90 2 2 2 2 2
7 | 69435085G |Pin @35 L=85 (from machine no. 341663) 2 2
8 | 69435170G |Pin@35x 170 1 1 1 1 1
9 | 69435185G |Pin @35 x 185 1 1 1 1 1
10 | 690101101 |Bolt M12 x 25 mm 4 4 4 | 4| 4
11 | 630532600 |Lock bush for pin head 4 4 4 4 4
12 | 690200020 Tip cylinder (complete) 8100/50 x 700mm, 1 1
235 mm
12a | 690200285 |Gasket kit 100/50 -- -
12 | 690200310 Tip cylinder (complete) 8110/50 x 700mm 1
235mm
12a | 690200313 |Gasket kit 110/50 -
12 | 690200014 Tip cylinder (complete) 2100/60 x 1000mm, 1 1
235 mm
12a | 690200019 |Gasket kit 100/60 - -
12 | 690200315 |Tip cylinder (complete) @110/60 x1000 1
12a | 690200316 |Gasket kit 110/60
12 7345137 | Tipcylinder 120/60x1000 (from june 2021) 1
12a | 690200320 |Gasket kit 120/60 (Laizhou)
13 | 690200220 Z\ég\?ncr:%/linder (complete) 880/40 x 280mm, 9 9 5
13a | 690200143 |Gasket kit 80/40 - - -
13 | 690200257 Z\?/)ic;\?ncr:%/linder (complete) 890/40 x 280mm, 5 5
13a | 690200274 |Gasket kit 90/40 -
13 | 690200254 | YT ®90/40()1$§r(r){ r?nii/h?r? 5no. 341663) 2| 2
13a | 69020274 |Gasket kit 90/40 -
14 | 690203004 |Adjustable T10V 1 1 1 1 1
15 | 631031005 |Spring 216 x @78 x 950 mm 1 1 1 1 1
16 | 690203014 |Adjustable T10L 2 2 2 2 2
17 | 690203016 |Adjustable elbow 10 mm 2 2 2 2 2
18 | 690201015 |Hydr. hose 1/4™" x 710 mm 1 1 1
18 | 690201055 |Hydr. hose 1/4" x 1010mm 1 1
19 | 690201036 |Hydr. hose 1/4" x 1590 mm 1 1 1 1 1
20 | 690201035 |Hydr. hose 1/4" x 990 mm 1 1 1 1 1
21 | 690207901 |Throttle (1 mm) 4 4

34




Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

01-10-2024

SHE-VA *

Folde 9,5 - 10,2m fra maskinnummer 355570

o -
-

o

b

B
|

e

F— @ éD ‘ @/q CO5)
0
Pos Art. No. Designation 9,5m 10.2m
Cylinder @90/40x280 @35/235

! 690200254 (Fyrom machine no. 341663) 2 2
2 0442775 Flowdivider 3/8” 1 1
3 690203002 | Fitting straight 10-3/8" BSP 3 3
4 690203120 | Fitting T10 1 1
5 690203006 | Fitting 90° 10 x 3/8" BSP 4 4
6 690203016 | Fitting 90° adjustable 10mm 1 1
7 690203003 | Indskruning lige @10 x1/2" BSP 2 2
8 690203001 Quick coupling (male) 2" 2 2
9 Straps 2
10 690201074 Hydraulic hose 7450 mm 1/4" st/st 1
10 690201066 Hydraulic hose 7800 mm 1/4" st/st 1
11 690201040 | Hydraulic hose 1590 mm 1/4" st/st 1
12 690201028 | Hydraulic hose 6750 mm 1/4" st/st 1
12 690201054 | Hydraulic hose 7100 mm 1/4" st/st 1
13 0454498 Hydraulic hose 1590 mm 1/4" st/st
14 0454166 Hydraulic hose 450 mm 1/4" st/st

35




gﬁE-VA FI Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Varaosalista (Jousilata)

Keskilohko 6.3m--9.5m - 10.2m

36

36



SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024
Pos. | Art. No. |Designation 6.3 7.3 8.2 9.5 10.2
1 | 635053020 |Box section for tines 1
1 | 633073020 |Box section for tines 1 1
1 | 635093020 |Box section for tines 1
1 | 635083010 |Box section for tines 1
2 | 635051000 |Suspension for centre section 1
2 | 633071000 |Suspension for centre section 1
2 | 633061000 |Suspension for centre section 1
2 | 635091000 |Suspension for centre section 1 1
3 | 69525087F |Pin g25 L=87 2 2 2 2 2
4 | 690134001 | Ring split-pin 4,5 3 3 3 3 3
5 | 670861100 |Flange 2 2 2 2 2
6 | 690110101 |U-bolt M16x100x100x100 2 2 2 2 2
7 | 690117013 |Faceted disc 16 4 4 4 4 4
8 |690113008 |Self-locking nut M16 4 4 4 4 4
9 | 690200160 |Cylinder 50/30x155 1 1 1 1 1
9e | 690200045 | Gasket set 50/30 mm 1 1 1 1 1
10 | 691372020 | Locking ring @20 Din 471 2 2 2 2 2
11 | 690115010 | Washer @20/@28x1mm 2 2 2 2 2
12 |69520046D |Pin 20 L=46 1 1 1 1 1
13 | 69520087F | Pin 20 L=87 1 1 1 1 1
14 | 690203006 | Fitting, 90angle, 10-3/8” BSP 2 2 2 2 2
15 | 690201051 |Hydraulic hose 1/4" L=250 mm 1 1
15 | 690201051 |Hydraulic hose 1/4" L=250 mm 1
15 | 690201042 |Hydraulic hose 1/4" L=500 mm 1 1
16 | 690201009 |Hydraulic hose 1/4" L=355 mm 1 1
16 | 690201051 |Hydraulic hose 1/4" L=250 mm 1
16 | 690201009 |Hydraulic hose 1/4" L=355 mm 1 1
17 | 690203015 | Header T10 4 4 4 4 4
18 | 690201032 |Hydraulic hose 1/4" L=1130 mm 1 1
18 | 690201018 |Hydraulic hose 1/4" L=1460 mm 1
18 | 690201032 |Hydraulic hose 1/4" L=1130 mm 1
18 | 690201053 |Hydraulic hose 1/4" L=1260 mm 1 1
19 | 690201053 |Hydraulic hose 1/4" L=1260 mm 1 1
19 | 690201053 |Hydraulic hose 1/4" L=1260 mm 1
19 | 690201053 | Hydraulic hose 1/4" L=1260 mm 1 1
20 | 690201038 |Hydraulic hose 1/4" L=4000 mm 1
20 | 690201029 |Hydraulic hose 1/4" L=4300 mm 1
20 | 690201045 |Hydraulic hose 1/4" L=4800 mm 1

37




SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Pos. | Art. No. |Designation 6.3 7.3 8.2 9.5 10.2
20 | 690201025 | Hydraulic hose 1/4" L=5640 mm 1

20 | 690201012 |Hydraulic hose 1/4" L=6000 mm 2
21 | 690201006 |Hydraulic hose 1/4" L=3800 mm 1

21 | 690201047 |Hydraulic hose 1/4" L=4610 mm 1 1

21 | 690201034 |Hydraulic hose 1/4" L=5500 mm 1

22 | 690203003 |Fitting, straight 10-1/2”” BSP 2 2 2 2 2
23 | 690203001 | Quick coupling (male) E402 %" 2 2 2 2 2
24 | 690210213 | Screw f/double pipe support 5 5 5 5 5
25 | 690210211 | Top plate f/double pipe support 5 5 5 5 5
26 | 690210210 |Pipe support double g14/914 10 10 10 10 10
27 | 690210212 \S/l\J/re)Ld()lptg plate for double pipe 5 5 5 5

28 | 633052200 | Clamp for tine 8 6 6 8 8
29 | 690103098 |Bolt M12x110 8 6 6 8 8
30 | 0244145 |Tine (10x80) 8 6 6 8 8
30a | 633052000 | Tine complete 8 6 6 8 8
31 | 690113006 | Self-locking nut M12 16 12 12 16 16
31A | 690113013 ‘:’AegT'chk)'”g nut M12 (ALL 8 6 6 8 8
32 | 690117014 | Faceted disc @12 24 18 18 24 24
33 | 690134000 | Locking ring 30xe3 16 12 12 16 16
34 | 633055500 | Tine bracket for locking system 8 6 6 8 8
35 | 69512040K | Pin g12.5x40 16 12 12 16 16
36 | 633055710 |Long locking bar f/locking system 7 5 5 7 7
37 | 633055700 | Short locking bar f/locking system 2 2 2 2 2
38 | 633052100 | Tine point (8x150) 8 6 6 8 8
39 | 690101220 | Bolt M12x45 16 12 12 16 16
40 | 633052150 | Tine point (crust breaker) 8 6 6 8 8
41 | 690207901 | Restrictor (1mm) 1 1 1 1

38




gﬁE-VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Vasen lohko 6.3 m

39



01-10-2024

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

SHE-VA *

Vasen lohko 7.3 — 8,2m

40



01-10-2024

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

SHE-VA *

Vasen lohko 9.5 + 10,2m

41



{ﬁE—VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

[EEN
(op]
[EEN
(op]
IR
(ep]
[
[op}
N
N
N
N

690117013 | Faceted disc 916

[N
(op]
[N
(op]
[
(ep]
[
[op}
N
N
N
N

690117015 | Faceted disc g18(from machine no. 341642)

Pos. Art. No. Designation 63 | 73 | 76 | 82 | 95 | 10,2
1 635053010 | Box sections f/tines (right) 1
1 635053030 | Box sections f/tines (left) 1
1 633073010 | Box sections f/tines (right) 1
1 633073030 | Box sections f/tines (left) 1
1 633077010 | Box sections f/tines (right) 1
1 633077030 | Box sections f/tines (left) 1
1 633063010 | Box sections f/tines (right) 1
1 633063030 | Box sections f/tines (left) 1
1 635093010 | Box sections f/tines (right) 1
1 635093030 | Box sections f/tines (left) 1
1 635083000 | Box sections f/tines (right) 1
1 |635083020 Box sections f/tines Left 1
2 635054500 | Horn 4 4 4 4 6 6
2 635054520 | Horn (from machine no. 341642) 4 4 4 4 6 6
3 69525095F | Pin 25 L=95 1 1 1 1 1 1
4 690134001 | Ring split-pin 94,5 6 6 6 6 10 10
5 690113008 | Self-locking nut M16 16 16 16 16 24 24
5 690113016 | Self-locking nut M18(from machine no. 341642) 16 16 16 16 24 24
6
6
7

690110106 | U-bolt M 16x200x100x200mm 8 8 8 8 12 12
7 | e90110403 |YPOIM 18"200();3&?1)‘;0;0”;& 0. 341642) 8 | 8 |8 |8 |12]12
691372020 | Locking ring @20 Din 471 8 8 8 8 8 8
9 690115010 | Washer @20/@28x1mm 8 8 8 8 8 8
10 69520046D | Pin 920 L=46 4 4 4 4 4 4
11 690200160 | Cylinder 50/30 x 155 2 4 4 4 4 4
1le 690200045 | Packing set 50/30 mm 2 4 4 4 4 4
12 69520087F | Pin g20 L=87 2 4 4 4 4 4
13 690203006 | Fitting, 90angle, 10-3/8” BSP 4 4 4 4 4 4
13 690203002 | Fitting, straight 10-3/8”BSP 4 4 4 4 4
14 690210212 | Welding plate f/double pipe support (no use) 8 10 10 10 13
15 690210210 | Pipe support double g14/g14 16 20 20 20 24 24
16 690210211 | Top plate f/double pipe support 8 10 10 10 12 12
17 690210213 | Screw f/double pipe support 8 10 10 10 12 12
18 690103098 | Bolt M12x110 16 22 24 26 28 30
19 633052200 | Clamp for tine 16 22 24 26 28 30

42



SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Pos. Art. No. Designation 63 | 73 | 76 | 82 | 95 | 10,2
20 0422145 Tine (10x80) 16 22 24 26 28 30
20a | 633052000 |Tine complete 16 22 24 26 28 30
21 690113006 | Self-locking nut M12 48 66 72 78 76 80
21A | 690113013 | Self-locking nut M12 (all metal) 38 40
22 690117014 | Faceted disc @12 48 66 72 78 | 114 | 120
23 690134000 | Locking ring 30x23 32 | 44 | 48 | 52 | 76 | 80
24 633055500 | Tine brackets for locking system 16 22 24 26 38 40
25 69512040K | Pin g12.5x40 32 44 48 52 76 80
26 633055710 | Long locking rod for locking system 30 42 | 46 50 | 35 37
27 633055700 | Short locking rod for locking system 6 6 6 6 6 6
28 633052100 | Tine point (8x150) 16 22 24 26 38 40
29 633052150 | Tine point (crust breaker) 16 22 24 26 38 40
30 690101220 | Bolt M12x45 32 44 48 52 76 80
31 635151000 | Scale f/depth control 1 1 1 1 1 1
32 635152000 | Pointer f/depth control 1 1 1 1 1 1
33 690110020 | U-bolt M10x70x70x70 mm 1 1 1 1 1 1
34 690117012 | Faceted disc &10 2 2 2 2 2 2
35 690113005 | Self-locking nut M10 2 2 2 2 2 2
36 698500018 | Label for scale f/depth control 1 1 1 1 1 1
37 690201048 | Hydraulic hose 1/4". L= 3610 mm (right side sect.) 1

37 690201006 | Hydraulic hose 1/4". L= 3800 mm (left side sect.) 1

37 690201022 | Hydraulic hose 1/4" L= 3140 mm 2 2 2

37 690201044 | Hydraulic hose 1/4" L= 3460 mm 2

37 690201048 | Hydraulic hose 1/4" L= 3610mm 2
38 690201044 | Hydraulic hose 1/4". L= 3460 mm (right side sect) 1

38 690201048 | Hydraulic hose 1/4" L=3610 mm. (left side sect.) 1

38 690201060 | Hydraulic hose 1/4" L= 3000 mm 2 2 2

38 690201005 | Hydraulic hose 1/4" L=3300 mm 2

38 690201044 | Hydraulic hose 1/4" L= 3460 mm 1
39 690201059 | Hydraulic hose 1/4" L= 350 mm 2 2 2 2

40 690201042 | Hydraulic hose 1/4" L=500 mm 2 2 2 2 2
41 690201020 | Hydraulic hose 1/4" L= 1625 mm 2 2 2 2 2
42 690201016 | Hydraulic hose 1/4" L= 1830 mm 2 2 2 2 2
43 69525087F | Pin @25 L=87 3 3 3 3 7 7
44 690207901 | Restrictor (1mm) 2 2 2 2 2 2

43




01-10-2024

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

SHE-VA *

2 row Spring-Board center frame

7,3 - 7,6 m shown

44



01-10-2024

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

SHE-VA *

10,2

9,5

8,2

7,6

7,3

6,3

Designation
Left horn

Art. No.
1210083

9,5-10,2m

Pos.

1

45



SHE-VA

Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024
Pos. Art. No. Designation 63 | 73 | 76 | 82 | 95 | 10,2
1 1210373 Left horn 1 1
1 1210196 | Lefthorn 1
1 1210284 | Lefthomn 1 1
2 1210130 Right horn 1
2 1210376 | Right horn 1 1
2 1210206 | Right horn 1
2 1210287 | Righthorn 1 1
3 690200160 | Cylinder 50/30x155mm @20/fork 2 1 1 1 1 1
690200046 | Gasketset 50/30 mm (Laizhou)
4 0236277 Bolt M20x190mm, 8.8 fzb 2 1 1 1 1 1
5 0272310 Faceted disc @20 4 2 2 4 2 2
5a 0264110 Self-locking nut M20 DIN985 2 1 1 3 1 1
69520046D | Pin @20 L=46 6 5 5 5 5 5
690115010 | Washer @20/@28x1,0 12 10 10 10 10 10
691372020 | Seeger circlip ring 20 DIN 471 12 10 10 10 10 10
1215021 Bracket for 70x70mm pipe 4 4 4 4 4
10 0235840 Bolt M16x60mm, 8.8 fzb 8 8 8 8 8
11 0272290 Faceted disc 16mm, fzb 24 24 24 24 24 24
12 0264090 Self-locking nut M16 DIN985 12 | 12 | 12 | 12 | 12 12
13 1215009 Lock for tool 70x70x pipe 8 8 8 8 8 8
14 0235410 | Bolt M12x65mm, 8.8 fzb 12 | 12 | 12 | 12 | 12 | 12
15 0272270 | Faceted disc @12 12 | 12 | 12 | 12 | 12 | 12
16 0264070 Self-locking nut M12 DIN985 12 112 | 12 | 12 | 12 12
17 1210093 Rear bar 1
17 1210384 Rear bar 1 1
17 1210193 Rear bar 1 1 1
18 1210137 Right part of front bar 1 1 1
19 1210136 Left part of front bar 1
19 1210383 Left part of front bar 1 1
19 1210191 Front bar 1 1 1
20 690103127 | Bolt M16x50 10.9 4 4
21 690302031 | Top-link M22, L=315-410mm 1 1 1
22 1330037 Drawbar extension
22 1210208 Drawbar extension 1
22 1210294 Drawbar extension 1 1
22a 1137541 Flange 2 2
22a 690110500 | U-bolt M20x180x180x180 mm 2
23 690110404 | U-bolt M18x100x100x100 12 12
24 0272300 Faceted disc @18 24 24
25 0264100 Self-locking nut M18 DIN985 24 24
26 0489660 Plug 100x100 Black
27 690109202 | Plug 70x70x3 Black 4 4 4

46




Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

01-10-2024

SHE-VA *

2 row Spring-Board sidesection

Right sidesection shown 7.3m

Pos. Art. No. Designation 6,3 7,3 7,6 8,2 9,5 10,2
1 1210100 Left horn 2 2 2 2 3 3
2 1210110 Righthorn 2 2 2 2 3 3
3 1210128 Rear bar 2
3 1210368 Rear bar 2
3 1210785 Rear bar 2
3 1210273 Rear bar (R) 1
3 1210275 Rear bar (L) 1
3 1210352 Rear bar (R) 1
3 1210280 Rear bar (L) 1
3 1210710 Rear bar (R) 1
3 1210714 Rear bar (L) 1
4 1210129 Front bar (R) 1
4 1210126 Front bar (L) 1
4 1210353 Front bar (R) 1




{ﬁE—VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

Pos. Art. No. Designation 6,3 7,3 7,6 8,2 9,5 10,2
4 1210282 Front bar (L) 1
4 1210712 Front bar (R) 1
4 1210715 Front bar (L) 1
4 1210663 Left part of front bar (R) 1 1
4 1210671 Left part of front bar (L) 1
4 1210796 Left part of front bar (R) 1
4 1210791 Left part of front bar (L) 1
4 1210647 Left part of front bar (L) 1
5 1210665 Right part of front bar (R) 1
5 1210670 Right part of front bar (L) 1
5 1210797 Right part of front bar (R) 1
5 1210788 Right part of front bar (L) 1
5 1210662 Right part of front bar (R) 1
5 1210646 Right part of front bar (L) 1
6 690302031 | Top-link M22, L=315-410mm 2 4 4 4 4 4
7 69520046D | Pin @20 L=46 8 12 12 12 14 14
8 690115010 | Washer @20/@28x1,0 16 24 24 24 28 28
9 691372020 | Seeger circlip ring 20 DIN 471 16 24 24 24 28 28
10 690103127 Bolt M16x50 10.9 - 4 4 4 - -
11 0272290 Faceted disc 16mm, fzb } 8 8 8 ; ;
12 0264090 Self-locking nut M16 DIN985 ) 4 4 4 - -
13 1215009 Lock for tool 70x70 mm pipe 8 16 16 16 24 24
14 0235410 Bolt M12x65mm, 8.8 fzb 24 48 48 48 72 72
15 0272270 Faceted disc @12 48 96 96 96 144 144
16 0264070 Self-locking nut M12 DIN985 24 48 48 48 72 72
17 1215021 Bracket for 70x70mm pipe 4 8 8 8 12 12
18 0235840 Bolt M16x60mm, 8.8 fzb 8 16 16 16 24 24
19 0272290 Faceted disc 16mm, fzb 16 32 32 32 48 48
20 0264090 Self-locking nut M16 DIN985 8 16 16 16 24 24
21 690200160 | Cylinder 50/30x155mm @20/fork 4 4 4 4 6 6

690200046 | Gasket set 50/30 mm (Laizhou)

22 0236220 BoltM20x130mm, 8.8 fzb 4 4 4 4 6 6
23 0272310 Faceted disc @20 8 8 8 8 12 12
24 0264110 Self-locking nut M20 DIN985 4 4 4 4 6 6
25 0382902 U-Bolt M18x200x100x200 12 12 12 12 18 18
26 0272300 Faceted disc @18 24 24 24 24 36 36
27 0264100 Self-locking nut M18 DIN985 24 24 24 24 36 36
28 690109202 Plug 70x70x3 Black 4 4 4 4 4 4

48



SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

01-10-2024

Easy — Change

Pos. Item no. Designation Qty.
1 0422145 Spring-Board tine 1
2 1170388 Flat wearing point — Easy-Change 1
3 1170410 3 - benet skorpebryderspids — Easy-Change 1
4 1170389 Easy-Change bracket for transverse locking system 1
5 1170391 Locking pin 1
6 0378200 Ring split @4,5 mm 1
7 0227842 Bolt M12 x 35 8.8 2
8 0272270 Facet plate 12mm 2
9 0264070 Self-locking nut M12 2
10 1170806 Edge equipment, left 1
11 1170805 Edge equipment, right 1

49




Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

SHE-VA *

Lights set

Pos. Art. No. | Designation Qty.
1 7357505 | Lightbox (L) 1

7357508 | Lightbox (R) 1
2 7357504 | Rear light 2
3 0264030 | Locking nut M5 16
4 7357507 | Marking lights (L) 1
7357509 | Marking lights (R) 1

5 0234340 | Bolt M5x25 4
6 0272240 | Facet plate @5 8
7 0656240 | Reflex, yellow 2
8 0656250 | Reflex, white 2
9 | 690160017 | Reflex, red 2
10 0234330 | Bolt M6x20 4
11 7357516 | Bracket 2
12 0272250 | Facetplate @8 16
13 0264050 | Locking nut M8 8
14 0234750 | Bolt M8x20 4
15 | 690160080 | Cable 5x 1mm?  (Inform about lenght by ordering sparepart)
16 7357545 | Rutaseal nipple M20 8-12mm Grey RAL7001 2
17 | 690160070 | Plug 7 poles DIN 72 577 — ISO 1724 1
18 7357546 | Rubberbushing Nr. 38A @10/3 black 1
19 0520492 | Junction box 105x105x60 1

Note: Check number and measurements of all cables before ordering the spare parts.

50




SHE-VA *

Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m

Lighting set: El. diagram

" n
fid | I
Il |
t {11
| |
| |
Gren | oo
|
\ T
| |
Brun | |
T "
| |
Rod | 8 ‘ }
| |
Lo J
- =
31 Hvid | |
T |
R Gren | |
L Gul 1 }
t
58R Brun | |
T |
54 Red | |
‘ \ \
L R IR —
Lo e
I I n
| Rad | |
~ | |
Brun } }
1
| |
~ ~ | |
58R” S 3 Gul | L
| \ "
| | |
R Hvid I I
t i1
| |
| J

Stel

H. blink

Baglygte

Stoplygte

Stoplygte

Baglygte

V. blink

Stel

51

01-10-2024



{ﬁE—VA Fi Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10
: -10-2024

52



{ﬁE—VA Fl Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10-2024

53



{ﬁE—VA Fi Tip-Roller 6.3-7.3-7,6-8.2- 9.5-10.2m 01-10
: -10-2024

54



SHE-VA

m@g@gﬁ.@wmﬁ ey ﬁi%m?% ..

= = = -

Oikeudet rakenteen muutoksiin pidatetaan siita erikseen ilmoittamatta.



